



DR.ZAVIN



Pharmaceutical co

Dr. Zavin

Expo Pharmaceutical Co

2024 Product list

Art of Pharmacy

**Our
Value**



In the name of God

From childhood dreams to the realities of adulthood,
it is a long long way, and passing through its lows and highs will make
the dream come true,
but passing these lows and highs requires love and passion and Art is
following dreams with love and passion.
((Art of Pharmacy)) for everyone who walks the path of his dream with
love and passion.

Art of Pharmacy

**Our
Vision**



**Become the Most
Trusted & Valuable
Pharmaceutical Company
in Asia**



Art of Pharmacy

**Our
Way**



**From America to Asia,
From Africa to Europe,
We want to be trusted in the
world with our effective products**

Art of Pharmacy

**Our
Product(1)**

1. Oral Solid Dosage



Classification Based On WHO ATC/DDD

Analgesic & Anti-inflammatory

Product Name	Dosage form	Strength(mg)	Indication
A.S.A (Acetyl Salicylic Acid)	Oral-Tablet	325 mg, 500 mg	Pain, Fever, And Inflammation.
Acetaminophen	Oral-Tablet	325 mg, 500 mg	Pain, Fever, And Inflammation
Acetaminophen	Oral-Softgel	325 mg, 500 mg	Pain, Fever, And Inflammation
Acetaminophen / Caffeine	Oral-Tablet	500 / 65 mg	Pain, Fever, And Inflammation
Acetaminophen / Caffeine / Ibuprofen	Oral-Softgel	325 / 40 / 200 mg	Pain, Fever, And Inflammation
Acetaminophen /Codeine Phosphate	Oral-Tablet	300 /20 mg	Pain, Fever, And Inflammation
Acetaminophen /Caffeine / Aspirin	Oral-Tablet	250 /65 /250 mg	Pain, Fever, And Inflammation
Aspirin / Caffeine / Acetaminophen (ACA)	Oral-Tablet	250/ 65/ 250 mg	Pain, Fever, And Inflammation
Celecoxib	Oral-Capsule	100 mg, 200 mg	Pain, And Inflammation
Indomethacin	Oral-Capsule	25 mg	Pain, And Inflammation
Meloxicam	Oral-Tablet	7.5 mg, 15 mg	Pain, And Inflammation

Product Name	Dosage form	Strength(mg)	Indication
Diclofenac Potassium	Oral-Tablet	25 mg,50 mg, 100 mg	Pain, And Inflammation
Diclofenac Potassium	Oral-Softgel	25 mg -	Pain, And Inflammation
Diclofenac Sodium	Oral-Tablet	75 mg,100 mg - S.R. .	Pain, And Inflammation
Diclofenac Sodium	Oral-Capsule	100 mg - E.R	Pain, And Inflammation
Ibuprofen	Oral-Softgel	200 mg, 400 mg	Pain, Fever, And Inflammation
Ibuprofen / Phenylephrine, HCl	Oral-Softgel	200 / 5 mg	Pain, Fever, And Inflammation
Ibuprofen Lysine	Oral-Tablet	200 mg, 400 mg - F.C. .	Pain, And Inflammation
Ketorolac	Oral-Tablet	10 mg - .	Pain, And Inflammation
Mefenamic acid	Oral-Capsule	250 mg, 500 mg	Pain, And Inflammation
Naproxen	Oral-Tablet	250, 500mg	Pain, And Inflammation
Naproxen	Oral-Softgel	200 mg	Pain, And Inflammation
Naproxen/Esomeprazole	Oral-Tablet	375/20, 500/20 mg	Pain, And Inflammation
Tramadol	Oral-Tablet	50 mg, 100 mg	Pain, And Inflammation

Antibiotics

Product Name	Dosage form	Strength(mg)	Indication
Amoxicillin	Oral-Capsule	250 mg, 500 mg, 1000 mg	Betalactame / Penicillin
Ampicillin	Oral-Capsule	500 mg	Betalactame / Penicillin
Azithromycin	Oral-Tablet	250 mg, 500 mg	Macrolide
Cefalexin	Oral-Capsule	250 mg, 500 mg	Betalactame / Cefalosporin
Cefixime	Oral-Tablet	200 mg, 400 mg	Betalactame / Cefalosporin
Cefixime	Oral-Capsule	200 mg, 400 mg	Betalactame / Cefalosporin
Ciprofloxacin	Oral-Tablet	250 mg, 500 mg	Fluoroquinolone
Clarithromycin	Oral-Tablet	250 mg, 500mg	Macrolide
Clindamycin	Oral-Capsule	150 mg, 300 mg	Macrolide
Cloxacillin	Oral-Capsule	500 mg	Betalactame / Penicillin
Co-Amoxiclav	Oral-Tablet	375 (250/125) mg, 625 (500/125) mg, 1000 (875/125) mg	Betalactame / Penicillin

Product Name	Dosage form	Strength(mg)	Indication
Co-Trimoxazole	Oral-Tablet	100 / 20 mg, 400/80 mg, 800/160mg	Antiprotozoal
Doxycycline Monohydrate	Oral-Capsule	100 mg	Tetracycline
Erythromycin	Oral-Tablet	200 mg, 400 mg-	Macrolide
Furazolidone	Oral-Tablet	100 mg	Antiprotozoal
Gemifloxacin	Oral-Tablet	320 mg	Fluoroquinolones
Levofloxacin	Oral-Tablet	250 mg, 500 mg, 750mg	Fluoroquinolone
Linezolid	Oral-Tablet	600 mg - .	Oxazolidinone
Metronidazole	Oral-Tablet	250 mg, 500 mg	Miscellaneous
Nalidixic Acid	Oral-Tablet	500 mg	Fluoroquinolones
Ofloxacin	Oral-Tablet	400 mg - .	Fluoroquinolones
Penicillin V	Oral-Tablet	500 mg - .	Betalactame / Penicillin
Rifampicin	Oral-Capsule	150, 300mg - .	Antimycobacterial
Rifaximin	Oral-Tablet	200, 550 mg - F.C. .	Rifamycin

Antidiabetics

Product Name	Dosage form	Strength(mg)	Indication
Acarbose	Oral-Tablet	50 mg, 100 mg	Diabetes
Dapagliflozin	Oral-Tablet	5 mg, 10mg	Diabetes
Dapagliflozin / Metformin HCL ER	Oral-Tablet	10/1000 mg,10/500 mg , 2.5/1000 mg , 5/1000 mg , 5/500 mg	Diabetes
Empagliflozin	Oral-Tablet	10, 25mg	Diabetes
Empagliflozin/Linagliptin	Oral-Tablet	10/5, 25/5 mg	Diabetes
Empagliflozin/Metformin ER	Oral-Tablet	5/1000 ,10/1000, 12.5/1000, 25/1000 mg ER	Diabetes
Empagliflozin/ Linagliptin/ Metformin ER	Oral-Tablet	5/2.5/1000 mg , 10/5/1000 mg , 12.5/2.5/1000 mg , 25/5/1000 mg ER	Diabetes
Gliclazide	Oral-Tablet	30 mg, 60 mg, 80 mg E.R	Diabetes
Glimepiride	Oral-Tablet	1 mg, 2mg, 3 mg, 4 mg	Diabetes
Pioglitazone	Oral-Tablet	15 mg,30 mg,45 mg	Diabetes

Product Name	Dosage form	Strength(mg)	Indication
Glibenclamide	Oral-Tablet	5 mg	Diabetes
Glibenclamide / Metformin	Oral-Tablet	2.5/ 500mg, 5/500 mg	Diabetes
Linagliptin	Oral-Tablet	5 mg	Diabetes
Linagliptin/Metformin	Oral-Tablet	2.5/500, 2.5/1000 mg	Diabetes
Linagliptin/Metformin ER	Oral-Tablet	5/1000 mg	Diabetes
Metformin	Oral-Tablet	500 mg, 1000 mg	Diabetes
Metformin ER	Oral-Tablet	500 mg, 1000 mg ER	Diabetes
Sitagliptin	Oral-Tablet	25 mg, 50 mg,100 mg	Diabetes
Sitagliptin/ Metformin	Oral-Tablet	50 / 500 , 50/1000 mg	Diabetes

Antineoplastic

Product Name	Dosage form	Strength(mg)	Indication
Abiraterone acetate	Oral-Tablet	250, 500 mg	Oncology
Baricitinib	Oral-Tablet	1 mg, 2 mg, 4 mg	Rheumatoid Arthritis
Capecitabine	Oral-Tablet	500 mg	Oncology
Crizotinib	Oral-Tablet	250 mg	Oncology
Dalfampridine	Oral-Tablet	10mg	Multiple Sclerosis
Dasatinib	Oral-Tablet	50,70,100,140mg	Oncology
Dimethyl fumarate	Oral-Capsule	120, 240 mg	Multiple Sclerosis
Enzalutamide	Oral-Capsule	40 mg	Oncology
Erlotinib	Oral-Tablet	150 mg	Oncology
Everolimus	Oral-Tablet	0.25, 0.75, 5, 10mg	Oncology
Exemestane	Oral-Tablet	25 mg	Oncology

Product Name	Dosage form	Strength(mg)	Indication
Fingolimod	Oral-Capsule	0.5 mg	Multiple Sclerosis
Flutamide	Oral-Tablet	250 mg	Oncology
Gefitinib	Oral-Tablet	250 mg	Oncology
Ibrutinib	Oral-Capsule	70 mg, 140mg	Oncology
Imatinib	Oral-Capsule	100 mg	Oncology
Imatinib	Oral-Tablet	400 mg	Oncology
Leflunomide	Oral-Tablet	10 mg, 20mg	.Rheumatoid arthritis Psoriatic Arthritis
Lenalidomide	Oral-Capsule	5 mg, 10 mg, 15 mg, 25 mg	Oncology
Letrozole	Oral-Tablet	2.5 mg	Oncology
Mycophenolic acid	Oral-Tablet	180 mg,360 mg	Prophylaxis of organ rejection (Kidney)
Nilotinib	Oral-Capsule	150 mg, 200 mg	Oncology
Osimertinib	Oral-Tablet	40 mg,80 mg	Oncology
Palbociclib	Oral-Capsule	75 mg, 100 mg, 125 mg	Oncology

Product Name	Dosage form	Strength(mg)	Indication
Pazopanib	Oral-Tablet	200 mg,400 mg	Oncology
Regorafenib	Oral-Tablet	40 mg	Oncology
Siponimod	Oral-Tablet	0/25 mg,1 mg, 2 mg	Multiple Sclerosis
Sorafenib	Oral-Tablet	200 mg	Oncology
Sunitinib malate	Oral-Capsule	12.5 gm, 25 mg, 50 mg	Oncology
Tacrolimus monohydrate	Oral-Capsule	0.5 mg, 1 mg, 5 mg	Prophylaxis of organ rejection (Heart)
Tamoxifen	Oral-Tablet	10 mg, 20mg	Oncology
Temozolomide	Oral-Capsule	5 mg, 20 mg, 100 gm, 140 mg, 180 mg, 250 mg	Oncology
Teriflunomide	Oral-Tablet	7 mg, 14 mg	Multiple Sclerosis
Tofacitinib citrate	Oral-Tablet	5mg, 10 mg	Rheumatoid Arthritis
Vandetanib	Oral-Tablet	100 gm, 300 mg	Oncology

Antiviral

Product Name	Dosage form	Strength(mg)	Indication
Acyclovir	Oral-Tablet	400 mg	Antiviral
Daclatasvir	Oral-Tablet	30 mg, 60 mg	Antiviral
Dolutegravir	Oral-Tablet	50 mg	Antiviral
Efavirenz	Oral-Tablet	200 mg	Antiviral
Entecavir	Oral-Tablet	0.5 mg, 1 mg	
Efavirenz / Emtricitabine / Tenofovir	Oral-Tablet	600/200/245 mg	Antiviral
Emtricitabine / Tenofovir	Oral-Tablet	200/300 mg	Antiviral
Favipiravir	Oral-Tablet	200 mg	Antiviral
Lamivudine	Oral-Tablet	100 mg, 150 mg	Antiviral
Lamivudine / Zidovudine	Oral-Tablet	150/300 mg	Antiviral
Ledipasvir / Sofosbuvir	Oral-Tablet	90/400 mg	Antiviral

Product Name	Dosage form	Strength(mg)	Indication
Lopinavir / Ritonavir	Oral-Tablet	200/50 g	Antiviral
Nelfinavir	Oral-Tablet	250 mg	Antiviral
Nevirapine	Oral-Tablet	200 mg	Antiviral
Oseltamivir	Oral-Capsule	30,45, 75 mg - .	Antiviral
Ribavirin	Oral-Capsule	200 mg	Antiviral
Sofosbuvir	Oral-Tablet	400 mg	Antiviral
Sofosbuvir/Daclatasvir	Oral-Tablet	400 /60 mg	Antiviral
Sofosbuvir / Velpatasvir	Oral-Tablet	400/ 100 mg	Antiviral
Tenofovir	Oral-Tablet	300 mg	Antiviral
Valacyclovir	Oral-Tablet	500 mg,1000 mg	Antiviral
Valganciclovir	Oral-Tablet	450 mg - .	Antiviral
Zidovudine	Oral-Capsule	100 mg	Antiviral
Zidovudine	Oral-Tablet	300 mg	Antiviral

Blood & Blood forming organs

Product Name	Dosage form	Strength(mg)	Indication
A.S.A (Acetyl Salicylic Acid) EC	Oral-Tablet	80 mg, 81mg EC	Antithrombotic
Apixaban	Oral-Tablet	2.5 mg , 5 mg	Anticoagulants
Clopidogrel	Oral-Tablet	75 mg	Platelet aggregation inhibitors
Prasugrel (as HCl)	Oral-Tablet	10 mg	Platelet aggregation inhibitors
Rivaroxaban	Oral-Tablet	2.5 mg,10 mg,15 mg,20 mg	Anticoagulant
Ticagrelor	Oral-Tablet	60 mg , 90mg	Antiplatelet
Warfarin	Oral-Tablet	5 mg	Anticoagulant

Cardiovascular

Product Name	Dosage form	Strength(mg)	Indication
A.S.A (Acetyl Salicylic Acid) EC	Chewable-Tablet	100 mg	CVD
Amiloride / Hydrochlorothiazide	Oral-Tablet	50 / 5 mg	Edema , Hypertension
Amlodipine	Oral-Tablet	5 mg, 10 mg	Hypertension, angina, coronary artery disease
Amlodipine (As besilate) / Atorvastatin	Oral-Tablet	5/20 mg	CVD
Amlodipine / Valsartan	Oral-Tablet	5 / 80 mg, 5/160 mg, 10/160 mg	Hypertension
Aspirin EC / Atorvastatin / Hydrochlorothiazide / Enalapril Maleate	Oral-Tablet	81 /20 /12.5 /5 mg	CVD
Aspirin EC / Atorvastatin / Hydrochlorothiazide / Valzartan	Oral-Tablet	81 /20 /12.5 /40 mg	CVD
Atenolol	Oral-Tablet	50 mg, 100 mg	B blocker
Atorvastatin	Oral-Tablet	10 mg, 20 mg, 40 mg	Lipid modifying agents
Bisoprolol	Oral-Tablet	2.5 mg, 5 mg, 10 mg	B blocker
Bisoprolol / Hydrochlorothiazide	Oral-Tablet	2.5/6.25 mg, 5/6.25 mg, 5/12.5 mg , 10/25 mg, 10/6.25 mg	Hypertension,

Product Name	Dosage form	Strength(mg)	Indication
Bisoprolol / Amlodipine	Oral-Tablet	5/5 mg, 10/5 mg, 5/10 mg	Hypertension
Captopril	Oral-Tablet	25 mg , 50 mg	ACE inhibitors
Carvedilol	Oral-Tablet	6.25 mg , 12.5 mg , 25 mg	B blocker
Diltiazem	Oral-Tablet	60 mg	Vaso protectives
Enalapril	Oral-Tablet	5 mg,10mg,20mg	ACE inhibitors
Eplerenone	Oral-Tablet	25 mg ,50 mg	Diuretics
Ezetimibe	Oral-Tablet	10 mg	Lipid modifying agents
Flecainide	Oral-Tablet	100 mg	Antiarrhythmics
Furosemide	Oral-Tablet	40 mg	Diuretics
Hydrochlorothiazide	Oral-Tablet	12.5 mg, 25 mg, 50 mg	Diuretics
Indapamide	Oral-Tablet	1.5 mg - S.R	Diuretics
Isosorbide Mononitrate SR	Oral-Capsule	50 mg	Vasodilators
Lisinopril	Oral-Tablet	5 mg, 10 mg, 20 mg	ACE inhibitors

Product Name	Dosage form	Strength(mg)	Indication
Losartan	Oral-Tablet	25, 50 mg	ARBS
Losartan / Hydrochlorothiazide	Oral-Tablet	50 / 12.5 mg	Hypertension
Lovastatin	Oral-Tablet	20 mg	Lipid modifying agents
Macitentan	Oral-Tablet	10 mg	Pulmonary arterial hypertension
Metoprolol Succinate ER	Oral-Tablet	23.75, 47.5, 95, 190 mg	B blocker
Metoprolol Tartrate	Oral-Tablet	50 mg	B blocker
Mexiletine	Oral-Capsule	100 mg	Antiarrhythmics
Nitroglycerin ER	Oral-Tablet	2.6, 6.4 mg	Vasodilator
Nitroglycerine	Sublingual	0.4 mg	Vasodilator
Pentoxifylline	Oral-Tablet	400 mg - E.R. .	Peripheral vasodilators
Propranolol	Oral-Tablet	10 mg ,20 mg ,40 mg	B blocker

Product Name	Dosage form	Strength(mg)	Indication
Ranolazine	Oral-Tablet	500 mg , 1000mg ER	CVD
Rosuvastatin	Oral-Tablet	5mg ,10 mg,20 mg,40 mg	Lipid modifying agents
Sacubitril/ Valsartan	Oral-Tablet	24/26 mg (50 mg), 49/51 mg (100 mg) , 97/103 mg (200 mg)	CVD
Simvastatin	Oral-Tablet	10 mg, 20mg	Lipid modifying agents
Spironolactone	Oral-Tablet	25 mg	Diuretics
Telmisartan	Oral-Tablet	40 mg ,80 mg	ARBs
Triamterene / Hydrochlorothiazide	Oral-Tablet	50 / 25 mg	Diuretics
Valsartan	Oral-Tablet	40 mg ,80 mg, 160 ,mg, 320 mg	ARBs
Valsartan / Hydrochlorothiazide	Oral-Tablet	80/12.5 mg, 160/25 mg, 160/12.5 mg	Hypertension
Valsartan / Hydrochlorothiazide / Amlodipine	Oral-Tablet	160/12.5/10 mg, 160/25/10 mg, 160/12.5/5 mg, 160/25/5 mg	Hypertension
Verapamil HCl	Oral-Tablet	40 mg	CCB

Gastrointestinal

Product Name	Dosage form	Strength(mg)	Indication
Aluminium hydroxide/Magnesium Hydroxide/Simethicone	Oral-Tablet	200 mg /200 mg /25 mg	Acid Related Disorders
Aprepitant	Oral-Capsule	(1× 125) + (2× 80) mg	Antiemetics and Antinauseants
Bismuth subcitrate	Oral-Tablet	120 mg	Antidiarrheals
Digestive (Amylase/ Lipase/ Protease/ Simethicone)	Oral-Tablet	6000 / 10500 / 600 FIPU / 40 mg	Digestives, Incl. Enzymes
Diphenoxylate	Oral-Tablet	2.5 mg	Antidiarrheals
Domperidone	Oral-Tablet	10 mg	Functional Gastrointestinal Disorders
Esomeprazole	Oral-Tablet	20 mg, 40 mg	Acid Related Disorders
Famotidine	Oral-Tablet	20 mg	Acid Related Disorders
Hyoscine-N-Butyl Bromide	Oral-Tablet	10 mg	Functional Gastrointestinal Disorders
Lansoprazole	Oral-Capsule	15 mg , 30 mg	Acid Related Disorders

Product Name	Dosage form	Strength(mg)	Indication
Loperamide	Oral-Tablet	2 mg	Antidiarrheals
Mebeverine	Oral-Tablet	135 mg, 200mg ER	Functional Gastrointestinal Disorders
Mesalazine	Oral-Tablet	500 mg , 1200 mg	Functional Gastrointestinal Disorders
Omeprazole	Oral-Capsule	20 mg	Acid Related Disorders
Ondansetron	Oral-Tablet	4, 8 mg - .	Antiemetics and Antinauseants
Orlistat	Oral-Capsule	120 mg	Ant Obesity
Pancreatin	Oral-Tablet	Amylase 6500 - Protease 450 - Lipase 8000 ph.Eur.Units	Digestives, Incl. Enzymes
Pantoprazole	Oral-Tablet	20 mg, 40 mg	Acid Related Disorders
Rabeprazole	Oral-Tablet	20 mg - .	Acid Related Disorders
Sucralfate	Oral-Tablet	500 mg - .	Acid Related Disorders
Ursodeoxycholic Acid	Oral-Capsule	300 mg	Bile therapy

Genio Urinary system & Sex hormones

Product Name	Dosage form	Strength(mg)	Indication
Clomiphene	Oral-Tablet	50 mg	Estrogen Agonist - Antagonist
Contraceptive DE (Desogestrel / Ethinyl Estradiol)	Oral-Tablet	0.15 / 0.03 mg	Contraceptive
Contraceptive HD (Levonorgestrel / Ethinyl Estradiol)	Oral-Tablet	0.25 / 0.05 mg	Contraceptive
Contraceptive LD (Levonorgestrel / Ethinyl Estradiol)	Oral-Tablet	0.15 / 0.03 mg	Contraceptive
Cyproterone Compound (Cyproterone / Ethinyl Estradiol)	Oral-Tablet	2 / 0.03 mg	Progestin
Cyproterone	Oral-Tablet	50 mg	Contraceptive
Dapoxetine	Oral-Tablet	30 mg, 60 mg	Antisexualdisorders
Dienogest	Oral-Tablet	2 mg	Progestin
Dienogest / Ethinyl Estradiol	Oral-Tablet	2 / 0.03 mg	Contraceptive
Drospirenone / Ethinyl Estradiol	Oral-Tablet	3 / 0.03 mg	Contraceptive
Dydrogesterone	Oral-Tablet	10 mg	Progestin

Product Name	Dosage form	Strength(mg)	Indication
Finasteride	Oral-Tablet	1 mg, 5 mg	Antiandrogen - 5-Alpha Reductase Inhibitor
Levonorgestrel	Oral-Tablet	0.75 mg, 1.5 mg	Contraceptive
Medroxyprogesterone	Oral-Tablet	5 mg	Progestin
Megestrol	Oral-Tablet	40 mg	Progestin
Raloxifen	Oral-Tablet	60 mg	Estrogen Agonist - Antagonist
Solifenacin	Oral-Tablet	5 mg, 10 mg	Anticholinergic
Spirolactone	Oral-Tablet	100 mg	
Tadalafil	Oral-Tablet	5 mg, 10 mg, 20mg	Antisexualdisorders
Tadalafil/Dapoxetine	Oral-Tablet	20/60 mg	Anti sexual disorders
Tamsulosin	Oral-Tablet	0.4 mg - E.R	Anti bladder dysfunction
Tolterodine	Oral-Tablet	1 mg, 2mg	Anticholinergic

Nervous system

Product Name	Dosage form	Strength(mg)	Indication
Alprazolam	Oral-Tablet	0.5 mg, 1 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Aripiprazole	Oral-Tablet	5 mg, 10 mg, 15 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Atomoxetine HCl	Oral-Tablet	10 mg, 18 mg, 40 mg	Antihyperactivity
Betahistine	Oral-Tablet	8 mg, 16 mg	Antivertigo
Biperiden	Oral-Tablet	2 mg	Antiparkinson - Dopamine Agonist
Bromocriptine	Oral-Tablet	2.5 mg	Antiparkinson - Dopamine Agonist
Bupropion HCL	Oral-Tablet	75 mg, 150 mg	Antidepressant
Buspirone HCl	Oral-Tablet	5 mg, 10mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Cabergoline	Oral-Tablet	0.5 mg, 1 mg	Antiparkinson - Dopamine Agonist
Chlorpromazine	Oral-Tablet	25 mg, 100 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Citalopram	Oral-Tablet	20 mg, 40 mg	Antidepressant

Product Name	Dosage form	Strength(mg)	Indication
Clonazepam	Oral-Tablet	1 mg, 2 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Clozapine	Oral-Tablet	25 mg, 100 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Donepezil HCl	Oral-Tablet	5 mg, 10 mg	Antidementia
Duloxetine (as HCl)	Oral-Capsule	30 mg, 60 mg	Antidepressant
Escitalopram	Oral-Tablet	5 mg, 10 mg, 20 mg	Antidepressant
Fampridine	Oral-Tablet	10 mg	Parasympathomimetic
Fluoxetine	Oral-Capsule	10 mg, 20 mg	Antidepressant
Fluvoxamine Maleate	Oral-Tablet	50 mg, 100 mg	OCD
Gabapentin	Oral-Capsule	100 mg , 300 mg	Anticonvulsants
Levetiracetam	Oral-Tablet	250 mg, 500 mg, 750 mg, 1000 mg	Anticonvulsants
Levodopa / Carbidopa	Oral-Tablet	100/10 mg	Ant parkinsonism Agents
Levodopa / Carbidopa Forte	Oral-Tablet	250 / 25 mg	Ant parkinsonism Agents

Product Name	Dosage form	Strength(mg)	Indication
Lithium Carbonate	Oral-Tablet	300 mg	Antidepressant
Mirtazapine	Oral-Tablet	7.5 mg, 15 mg, 30 mg, 45 mg	Antidepressant
Olanzapine	Oral-Tablet	2.5 mg, 5 mg, 15 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Oxazepam	Oral-Tablet	10 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Paroxetine	Oral-Tablet	20 mg,40 mg	Antidepressant
Pimozide	Oral-Tablet	1mg,4 mg	Sedative / Antipsychotic
Piracetam	Oral-Tablet	800 mg	Seizure Disorder
Pramipexole	Oral-Tablet	0.18 mg, 0.7mg	Antiparkinsonian - Dopamine Agonist
Pregabalin	Oral-Capsule	50 mg,75 mg,150 mg ,300 mg	Antiepileptic - Anticonvulsant
Pyridostigmine Bromide	Oral-Tablet	60 mg	Myasthenia Gravis
Quetiapine	Oral-Tablet	25 mg,100 m ,200 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Quetiapine ER	Oral-Tablet	25 mg,50 mg,100 mg,150 mg	Sedative / Anxiolytic - Antipanic - Antipsychotic - Hypnotic
Riluzole	Oral-Tablet	50 mg	ALS

Product Name	Dosage form	Strength(mg)	Indication
Rivastigmine (as Hydrogen Tartrate)	Oral-Capsule	6 mg	Myasthenia Gravis
Rizatriptan	Oral-Tablet	5 mg,10 mg	Antimigraine
Ropinirole	Oral-Tablet	0.25 mg. 0.5 mg, 1, 5 mg	Antiparkinson - Dopamine Agonist
Sertraline	Oral-Tablet	50 mg,100 mg	Antidepressant
Sumatriptan	Oral-Tablet	50 mg, 100 mg	Antimigraine
Tetrabenazine	Oral-Tablet	25 mg	Chorea
Trazodone	Oral-Tablet	50 mg	Antidepressant
Trimipramine	Oral-Tablet	25 mg, 100mg	Antidepressant
Divalproate sodium EC	Oral-Tablet	250 mg ,500mg	Antiepileptic - Anticonvulsant
Venlafaxine	Oral-Tablet	37.5 mg, 75 mg	Antidepressant
Venlafaxine ER	Oral-Capsule	37.5 mg, 75 mg	Antidepressant
Zolpidem	Oral-Tablet	5 mg, 10 mg	Sedative / Hypnotic

Respiratory system

Product Name	Dosage form	Strength(mg)	Indication
Acetaminophen / Chlorpheniramine / Phenylephrine	Oral-Tablet	325 / 2 / 5 mg	Antiflu - Anticold - Anticough - Antilunginfection
Acetaminophen/ Phenylepherine/ Dextrometorphan/ Chlorpheniramine	Oral-Tablet	500 / 5 / 15 / 2 mg	Antiflu - Anticold - Anticough - Antilunginfection
Cetirizine	Oral-Tablet	10 mg	Antihistamine
Cinnarizine	Oral-Tablet	25 mg, 75 mg	Antihistamine
Cyproheptadine	Oral-Tablet	4 mg	Antihistamine
Desloratadine	Oral-Tablet	5 mg	Antihistamine
Dimenhydrinate	Oral-Tablet	50 mg	Motion Sickness
Fexofenadine	Oral-Tablet	60 mg, 120 mg, 180 mg	Antihistamine
Hydroxyzine	Oral-Tablet	10 mg, 25 mg	Antihistamine
Loratadine	Oral-Tablet	10 mg	Antihistamine
Montelukast	Oral-Tablet	5mg, 10 mg	Antiasthma

Systemic Hormonal

Product Name	Dosage form	Strength(mg)	Indication
Betamethasone	Oral-Tablet	0.5 mg	Corticosteroid
Cinacalcet	Oral-Tablet	30 mg, 60 mg	Anti hyperparathyroidism – Anti hypercalcemia
Dexamethasone	Oral-Tablet	0.5 mg, 4 mg, 40mg	Corticosteroids
Hydrocortisone	Oral-Tablet	10 mg	Corticosteroid
Levothyroxine Sodium	Oral-Tablet	50 mcg, 75 mcg, 100 mcg	Thyroid Gland's Effective
Liothyronine Sodium	Oral-Tablet	25 mcg	Thyroid Gland's Effective
Methimazole	Oral-Tablet	5 mg	Thyroid Gland's Effective
Oxandrolone	Oral-Tablet	2.5 mg	Anabolic Steroid
Oxymetholone	Oral-Tablet	50 mg	Anabolic Steroid
Prednisolone	Oral-Tablet	5 mg, 50 mg	Corticosteroid
Propylthiouracil	Oral-Tablet	50 mg	Thyroid Gland's Effective

Others

Product Name	Dosage form	Strength(mg)	Indication
Alendronate Sodium	Oral-Tablet	70 mg	Musculo-skeletal
Allopurinol	Oral-Tablet	100 mg	Antigout
Artemether/Lumefantrine	Oral-Tablet	20/120 mg	Antimalaria
Deferasirox	Oral-Tablet	90, 180, 360mg	Antidote
Febuxostat	Oral-Tablet	40 mg, 80 mg - F.C. .	Antigout
Hydroxychloroquine Sulfate	Oral-Tablet	200 mg - F.C. .	Antimalaria
Itraconazole	Oral-Capsule	100 mg	Antifungal
Ivermectin	Oral-Tablet	6 mg	Antinematode Agent
Methocarbamol	Oral-Tablet	500 mg - .	Musculo-skeletal
Piascado	Oral-Capsule	300mg	Musculo-skeletal
Terbinafine	Oral-Tablet	250 mg - .	Antifungal
Tinidazole	Oral-Tablet	4, 500 mg - F.C. .	Antifungal
Voriconazole	Oral-Tablet	200 mg - .	Antifungal



DR.ZAVIN



Pharmaceutical co

Art of Pharmacy

**Our
Product(2)**

2. Injectable Medicine



Classification Based On WHO ATC/DDD

Product Name	Dosage form	Strength(mg)	Indication
Acetaminophen	Injection-Ampule	10 mg / ml - 50 ml, 100 ml	Pain, Fever, And Inflammation.
Ketorolac	Injection-Ampule	15 mg / 1 ml- 30 mg / 1ml	Pain And Inflammation.
Piroxicam	Injection-Ampule	20 mg /1 ml	Pain And Inflammation.
Tramadol	Injection-Ampule	50 mg / 1 ml	Pain And Inflammation.
Azithromycin	Injection-Vial (Lyophilized powder)	500 mg	Antibiotic
Cefazolin	Injection-Vial (Lyophilized powder)	250 mg , 500 mg, 1000 mg	Antibiotic
Cefepime	Injection-Vial (Lyophilized powder)	500 mg, 1000 mg, 2000 mg	Antibiotic
Cefotaxime	Injection-Vial (Lyophilized powder)	500 mg - 1000 mg	Antibiotic
Ceftazidime	Injection-Vial (Lyophilized powder)	500 mg, 1000 mg, 2000 mg	Antibiotic
Ceftizoxime	Injection-Vial (Lyophilized powder)	500 mg, 1000mg	Antibiotic
Ceftriaxone	Injection-Vial (Lyophilized powder)	500 mg - 1000 mg	Antibiotic
Clindamycin (as Phosphate)	Injection-Ampule	300 mg / 2 ml	Antibiotic

Product Name	Dosage form	Strength(mg)	Indication
Colistimethate Sodium	Injection-Vial (Lyophilized powder)	1000000 IU, 2000000 IU	Antibiotic
Gentamicin Sulfate	Injection-Ampule	80 mg / 2 ml	Antibiotic
Imipenem / Cilastatin	Injection-Vial (Lyophilized powder)	250 / 250 mg, 500/500 mg	Antibiotic
Levofloxacin	Injection-Vial (Infusion)	5 mg / ml - 100 ml	Antibiotic
Meropenem	Injection-Vial (Lyophilized powder)	500 mg - 1000 mg	Antibiotic
Teicoplanin	Injection-Vial (Lyophilized powder)	200, 400 mg	Antibiotic
Vancomycin	Injection-Vial (Lyophilized powder)	500 mg, 1000 mg	Antibiotic
Liraglutide	Injection-Pen	18 mg/ 3 ml	Antidiabetic
Deferoxamine	Injection-Vial (Lyophilized powder)	500 mg , 2000 mg	Antidot Chelators
Protamine	Injection-Ampule	10 mg/ 1 ml (5 ml)	Antidote heparin
Acyclovir	Injection-Vial (Lyophilized powder)	250, 500 mg	Antiviral
Remdesivir	Injection-Vial (Infusion)	100mg/ 20ml	Antiviral

Product Name	Dosage form	Strength(mg)	Indication
Amphotericin B Liposomal	Injection-Vial (Lyophilized powder)	50 mg	Antifungal
Caspofungin acetate	Injection-Vial (Lyophilized powder)	50,70mg	Antifungal
Fluconazole	Injection-Vial (Infusion)	2 mg/ml - 100 ml – Solution for Infusion	Antifungal
Posaconazol	Injection-Vial (Concentrate solution)	300mg	Antifungal
Posaconazole	Injection-Vial (Infusion)	300 mg /16.7 ml	Antifungal
Voriconazole	Injection-Vial (Lyophilized powder)	200 mg	Antifungal
Antineoplastic			
Adalimumab	Injection-PFS	40 mg	Rheumatoid Arthritis
Aflibercept	Injection-Vial (Solution)	4 mg	Macular Edema
Arsenic trioxide	Injection-Vial (Concentrate solution)	10mg	Oncology
Azacitidine	Injection-Vial (Lyophilized powder)	100 mg	Oncology
Bendamustine HCl	Injection-Vial (Lyophilized powder)	25 mg,100 mg	Oncology
Bevacizumab	Injection-Vial (Infusion)	100 mg, 400 mg	Cancer

Product Name	Dosage form	Strength(mg)	Indication
Bortezomib	Injection-Vial (Lyophilized powder)	1 mg, 3 mg.5 mg	Oncology
Buserelin	Injection-Vial (Solution)	1 mg/ml	Prostate Cancer
Busulfan	Injection-Vial (Concentrate solution)	60 mg	Oncology
Cabazitaxel	Injection-Vial (Concentrate solution + Solvent)	60mg	Oncology
Carboplatin	Injection-Vial (Concentrate solution)	50,150,450mg	Oncology
Carfilzomib	Injection-Vial (Lyophilized powder)	60mg	Oncology
Cladribine	Injection-Vial (Concentrate solution)	10mg	Oncology
Dactinomycin	Injection-Vial (Lyophilized powder)	0.5 mg	Oncology
Denosumab	Injection-PFS	60 mg	Osteoporosis
Docetaxel	Injection-Vial (Concentrate solution)	20 mg, 80 mg, 160 mg	Oncology
Eculizumab	Injection-Vial (Infusion)	300 mg	Complement inhibitor
Etanercept	Injection-PFS	25 mg, 50 mg	Rheumatoid Arthritis


Product Name	Dosage form	Strength(mg)	Indication
Fludarabine	Injection-Vial (Concentrate solution)	50 mg	Oncology
Fulvestrant	Injection-PFS	250 mg	Oncology
Gemcitabine	Injection-Vial (Concentrate solution)	200 mg,1000mg	Oncology
Glatiramer Acetat	Injection-PFS	40 mg / 1 ml	Multiple Sclerosis
Guselkumab	Injection-PFS	100mg	plaque psoriasis
Idarubicin	Injection-Vial (Solution)	5 mg, 10 mg, 20 mg	Oncology
Interferon Beta-1a	Injection-PFS	30 mg, 44 mcg	Multiple Sclerosis
Irinotecan HCl	Injection-Vial (Concentrate solution)	40 mg,100 mg, 300 mg	Oncology
Methotrexate	Injection-Vial (Concentrate solution)	50 mg, 500 mg, 1000 mg, 2000mg	Rheumatoid Arthritis
Methotrexate	Injection-PFS	7.5 mg,10 mg,12.5 mg,15 mg,17.5 mg,20 mg,22.5 mg,25 mg ,30 mg	Rheumatoid Arthritis
Mitoxantrone	Injection-Vial (Concentrate solution)	20 mg	Oncology
Nivolumab	Injection-Vial (Solution)	40 mg, 100 mg	Oncology

Product Name	Dosage form	Strength(mg)	Indication
Ocrelizumab	Injection-Vial (Infusion)	300 mg	Multiple Sclerosis
Oxaliplatin	Injection-Vial (Concentrate solution)	50 mg, 100 mg	Oncology
Paclitaxel	Injection-Vial (Concentrate solution)	30 mg, 100 mg, 150 mg, 300 mg	Oncology
Peg-filgrastim	Injection-PFS	6 mg	Post-Chemotherapy Neutropenia
Pembrolizumab	Injection-Vial (Infusion)	100 mg	Oncology
Pemetrexed	Injection-Vial (Lyophilized powder)	100 mg, 500 mg	Oncology
Pertuzumab	Injection-Vial (Infusion)	420 mg	Breast Cancer
Plerixafor	Injection-Vial (Solution)	24 mg	Oncology
Pralatrexate	Injection-Vial (Concentrate solution)	20 mg	Oncology
Rituximab	Injection-Vial (Infusion)	100 mg, 500 mg	Cancer/NHL
Thiotepa	Injection-Vial (Lyophilized powder)	100 mg	Oncology
Tocilizumab	Injection-Vial (Solution)	80 mg, 200 mg, 400 mg, 162 mg	Rheumatoid Arthritis

Product Name	Dosage form	Strength(mg)	Indication
Trastuzumab	Injection-Vial (Lyophilized powder)	150 mg, 440 mg	Cancer
Vedolizumab	Injection-Vial (Lyophilized powder)	300, 108 mg	Crohn/Ulcerative Colitis
Vinorelbine	Injection-Vial (Concentrate solution)	10,50mg	Oncology
Zoledronic acid	Injection-Vial (Concentrate solution)	4 mg	Oncology
Blood & Blood forming organs			
Alteplase	Injection-Vial (Lyophilized powder)	50 mg	Antithrombotic
Dipyridamole	Injection-Ampule	10 mg / 2 ml	Antiplatelet
Efmoroctocog alfa (Factor VIII)	Injection-Vial (Solution)	500, 2000 IU	Hemophilia
Enoxaparine	Injection-PFS	10000 IU / 1 ml, 4000 IU, 6000 IU, 8000 IU	Antithrombotic
Epoietin Beta	Injection-PFS	2K, 4K, 10K IU	Anemia
Eptacog alfa	Injection-Vial (Lyophilized powder)	1.2 mg, 2.4 mg, 4.8 mg	Hemophilia
Eptacog alfa	Injection-Vial (Lyophilized powder)	1 mg, 2 mg, 5 mg	Hemophilia
Heparin	Injection-Ampule	5000 IU / 1 ml - 1000 IU/ 1 ml	Anticoagulant

Product Name	Dosage form	Strength(mg)	Indication
Cardiovascular			
Amiodarone Hydrochloride	Injection-Ampule	150 mg / 3 ml	Arrhythmia
Lidocaine HCl 2 %	Injection-Ampule	2% (100 mg /5 ml)	Anesthetic
Nitro-glycerine	Injection-Ampule	5 mg / 5 ml	Control congestive heart failure High blood pressure
Gastrointestinal			
Atropine Sulfate	Injection-Ampule	0.5 mg / 1 ml	
Cimetidine (as HCl)	Injection-Ampule	200 mg / 2 ml	
Granisetron	Injection-Ampule	1 mg / 1 ml	
Hyoscine-N-Butyl Bromide	Injection-Ampule	20 mg / 1 ml	
Metoclopramide HCl	Injection-Ampule	10 mg / 2 ml	
Ondansetron	Injection-Ampule	4 mg / 2 ml	
Pantoprazole	Injection-Vial (Lyophilized powder)	40 mg -	

Product Name	Dosage form	Strength(mg)	Indication
Genio Urinary system & Sex hormones			
Follitropin alfa	Injection-Pen	75 IU, 450 IU, 900 IU	Infertility
Hydroxyprogesterone	Injection-Ampule	250 mg / 1 ml, 500 mg / 2 ml	Progestin
Medroxyprogesterone	Injection-Ampule	150 mg / 1 ml	Contraceptive
Medroxyprogesterone / Estradiol	Injection-Ampule	50 / 10 mg / 1 ml -	Contraceptive
Progesterone	Injection-Ampule	25 mg / 1 ml, 50 mg/ 1 ml	Progestin
Testosterone	Injection-Ampule	100, 250 mg / 1 ml	Androgen Replacement Therapy
musculoskeletal			
Atracurium	Injection-Ampule	25 mg / 2.5 ml	Muscle Relaxant
Cisatracurium	Injection-Ampule	10 mg / 5 ml	Muscle Relaxant
Teriparatide	Injection-Vial (Solution)	250 mcg/ml	Osteoporosis
Teriparatide	Injection-Pen	250 mcg/ml	Osteoporosis
Tetracosactide L.A	Injection-Ampule	1 mg / 1 ml	Pain & Inflammation

Product Name	Dosage form	Strength(mg)	Indication
Genio Urinary system & Sex hormones			
Chlorpromazine	Injection-Ampule	50 mg / 2 ml	Sedative
Citicoline Sodium	Injection-Ampule	250 mg / 2 ml	Psychostimulants
HCG	Injection-Vial (Lyophilized powder)	5000 IU	Infertility
HMG	Injection-Vial (Lyophilized powder)	75IU/75IU	Infertility
Midazolam	Injection-Ampule	5 mg / 1 ml, 15mg / 3 ml	Sedative
Neostigmine Methyl Sulfate	Injection-Ampule	0.5 mg / 1 ml	Myasthenia Gravis
Sumatriptan (as Succinate)	Injection-PFS	6 mg / 0.5 ml	Migraine attack
Respiratory system			
Chlorpheniramine Maleate	Injection-Ampule	10 mg / 1 ml	Antihistamine
Epinephrine	Injection-Ampule	1 mg / 1 ml	Sympathomimetic - Bronchodilator
Omalizumab	Injection-PFS	150 mg	Asthma
Promethazine HCl	Injection-Ampule	50 mg / 2 ml	
 Propofol	Injection-Ampule	10,20 mg / ml - 20, 50 ml- Emulsion for Injection	General Anesthetic

Product Name	Dosage form	Strength(mg)	Indication
Systemic Hormonal			
Betamethasone (as Disodium Phosphate)	Injection-Ampule	4 mg / 1 ml	Corticosteroid
Betamethasone (as Disodium phosphate) / Betamethasone Acetate (Betamethasone LA)	Injection-Ampule	(3 - 3 mg) / 1 ml	Corticosteroid
Dexamethasone	Injection-Ampule	8 mg / 2 ml - .	Corticosteroid
Hydrocortisone Sodium Succinate	Injection-Vial (Lyophilized powder)	100 mg -	Corticosteroid
Methylprednisolone Acetate	Injection-Ampule	40 mg / 1 ml	Corticosteroid
Methylprednisolone Sodium Succinate	Injection-Vial (Lyophilized powder)	500 mg -	Corticosteroid
Nandrolone Decanoate	Injection-Ampule	25 mg / 1 ml - .	Anabolic Steroid
Oxytocine	Injection-Ampule	10 IU / 1 ml	Begin or improve contractions during labor
Somatropin	Injection-Pen	5 mg/1.5 ml	Growth Hormone Deficiency
Triamcinolone	Injection-Ampule	40 mg / 1 ml	Corticosteroid



DR.ZAVIN



Pharmaceutical co

Art of Pharmacy

3. Oral Liquid Dosages



Classification Based On A-Z

Product Name	Dosage form	Strength(mg)	Indication
Alginate Sodium	Oral-Suspention	250 mg / 5 ml	Gastrointestinal
Aluminum Mg	Oral-Suspention	(225 – 200) mg	Gastrointestinal
Aluminum Mg-S	Oral-Suspention	(225 – 200 - 25) mg / 5 ml	Gastrointestinal
Amoxicillin	Oral-Suspention	125 mg / 5 ml, 200 mg / 5 ml, 250 mg / 5 ml, 400 mg / 5 ml	Antibiotic / Betalactame / Penicillin
Azithromycin	Oral-Suspention	100 mg / 5 ml, 200 mg / 5 ml	Antibiotic / Macrolide
Bromhexine Hydrochloride	Oral-Syrup	4 mg/5mL	Anticough
Cefalexin	Oral-Suspention	125 mg / 5 ml, 250 mg/5ml,	Antibiotic / Betalactame / Cefalosporin
Cefixime	Oral-Suspention	100 mg / 50 ml, 100 ml	Antibiotic / Betalactame / Cefalosporin
Cerebrolin	Oral-Syrup	500 mg / 5 ml	Nervous System
Cetirizine Hydrochloride	Oral-Syrup	1 mg/1mL	Antihistamine
Cimethicon- Dill oil- Fennel oil	Oral-Drop	133.3 mg/ 1 ml	Gastrointestinal
Citicoline	Oral-Syrup	500 mg / 5 ml	Psychostimulants

Product Name	Dosage form	Strength(mg)	Indication
Clindamycin	Oral-Solution	75 mg / 5 ml	Antibiotic / Macrolide
Co-Amoxiclav	Oral-Suspention	156 (125/31) mg / 5 ml, 228 (200/28) mg / 5 ml, 312 (250/62.5) mg / 5 ml, 457 (400/57) mg / 5 ml, 643 (600/42.9) mg / 5 ml	Antibiotic / Betalactame / Penicillin
Co-Trimoxazole	Oral-Suspention	200 mg + 40 mg / 5 ml	Antibiotic / Antiprotozoal
Cyproheptadine Hydrochloride	Oral-Syrup	2 mg/5mL	Antihistamine
Desloratadine	Oral-Syrup	2.5 mg / 5 ml	Antihistamine
Dextromethorphan HBr	Oral-Syrup	15 mg / 5 ml	Anticough
Dextromethorphan -Pseudoephedrine	Oral-Syrup	(15 - 30) mg / 5 ml	Anticold - Anticough
Dicyclomine Hydrochloride	Oral-Elixir	1 mg/5mL	Gastrointestinal
Diphenhydramine HCL / Ammonium Chloride	Oral-Syrup	(12.5 - 125) mg / 5 ml	Anticold - Anticough
Diphenhydramine HCl	Oral-Elixir	12.5 mg / 5 ml	Anticold - Anticough - Antihistamine
Dried Ivy Extract	Oral-Syrup	0.7 g / 100 ml -	Antiflu - Anticough - Antilunginfection

Product Name	Dosage form	Strength(mg)	Indication
Erythromycin	Oral-Suspention	200 mg / 5 ml	Antibiotic / Macrolide
Expectorant (Guaifenesin /Chlorpheniramine Maleate / Pseudoephedrine HCL)	Oral-Syrup	(100 - 2- 30) mg / 5 ml	Antiflu - Anticold - Anticough
Expectorant Codeine (Guaifenesin /Codeine Phosphate /Pseudoephedrine HCL)	Oral-Syrup	(100 - 10 - 30) mg / 5 ml	Antiflu - Anticold - Anticough
Guaifenesin	Oral-Syrup	100 mg / 5 ml	Antiflu - Anticold - Anticough
Hydroxyzine	Oral-Syrup	10 mg / 5 ml -	Antihistamine
Ibuprofen	Oral-Suspention	100 mg / 5 ml	Pain - Fever
Ketotifen	Oral-Syrup	1 mg/5mL	Anticough - Antihistamine
L- Arginine	Oral-Syrup	500 mg / 6 ml	Amino Acids
L- Arginine/ B6/ B2/ B12/ Nicotinamide/ Dexpanthenol	Oral-Syrup	500-5-2.5-1.5-2.5-25- 2.5mg/ 5 ml	Amino Acids
L- Carnitine	Oral-Solution	10 mg/5 mL	Amino Acids
Lactulose	Oral-Syrup	10 g / 15 ml	Anti-constipation

Product Name	Dosage form	Strength(mg)	Indication
Levetiracetam	Oral-Solution	100 mg / 1 ml -	Antiepileptic - Anticonvulsant
Loratadine	Oral-Syrup	5 mg / 5 ml -	Antihistamine
Magnesium Hydroxide	Oral-Suspention	8% W/W	Anti-constipation - Antiacide
Metronidazole	Oral-Suspention	125 mg / 5 ml -	Antibiotic / Antiprotozoal
Metronidazole (as Benzoate)	Oral-Suspention	125 mg / 5 ml	Antibiotic
Ondansetron	Oral-Solution	4 mg / 5 ml	Anti-nausea
Pediatric Grippe (Chlorpheniramine Maleate/ Pseudoephedrine HCl)	Oral-Syrup	(0.67-10) mg/5mL	Antiflu - Anticold
Promethazine	Oral-Syrup	5 mg / 5 ml -	Antihistamine
Pseudoephedrine HCl	Oral-Syrup	30 mg / 5 ml	Antihistamine
Salbutamol (as Sulfate)	Oral-Syrup	2 mg / 5 ml	Respiratory system
Sulphamethoxazole / Trimethoprim (Co-trimoxazole)	Oral-Suspention	(200 - 40) mg / 5 ml	Antibiotic
Theophylline / Guaifenesin	Oral-Elixir	(50 - 30) mg / 5 ml	Anticough
Zofa Plus (Herbal)	Oral-Suspention	275 ml - .	Antiflu - Anticold - Anticough

**Our
Product(4)**

4. Ophthalmological

Classification Based On A-Z

Product Name	Dosage form	Strength(mg)	Indication
Brimonidine	Eye-drop	0.2%	Open-angle glaucoma or ocular (eye) hypertension
Diclofenac	Eye-drop	0.10%	Eye pain, inflammation, and sensitivity to light after surgery
Dorzolamide	Eye-drop	2%	Open-angle glaucoma or a condition called hypertension of the eye
Dorzolamide/ Timolol	Eye-drop	2%+0.5%	Glaucoma and other causes of high pressure inside the eye
Ketotifen	Eye-drop	0.025%	Used to temporarily prevent itching of the eye
Latanoprost	Eye-drop	0.0005%	Glaucoma and ocular hypertension
Naphazoline	Eye-drop	0.10%	Used to relieve redness due to minor eye irritations
Ocular lubricant	Eye-drop	1.4%	In adults to relieve burning, irritation, and discomfort caused by dry eyes
Pilocarpine	Eye-drop	2%, 4%	Glaucoma, miosis, prevention of high intraocular pressure after laser surgery.
Tetracaine	Eye-drop	0.50%	Used to numb the eye before surgery, certain tests, or procedures
Timolol	Eye-drop	0.50%	Open-angle glaucoma, or a condition called ocular (eye) hypertension

5. Other Dosages



Classification Based On A-Z

Product Name	Dosage form	Strength(mg)	Indication
L- Arginine	Oral-Sachet	883 mg	Amino acids
Montelukast	Oral-Sachet	4 mg	Bronchodilator - antiasthma
Es Omeprazole	Oral-Sachet	2.5, 5, 10 mg	Gastrointestinal
Calamine	Topical-Cream	8%	Dermatological
Clobetasol	Topical-Cream	0.05%	Dermatological
Clotrimazole	Topical-Cream	1% -	Antifungal
Dexpanthenol	Topical-Cream	5%	Dermatological
Fluocinolone	Topical-Cream	0.03%	Dermatological
Lidocaine	Topical-Cream	4%	Dermatological
Lidocaine / Prilocaine	Topical-Cream	2.5% / 2.5% - 15, 30g	Dermatological

Product Name	Dosage form	Strength(mg)	Indication
Pimecrolimus 1%	Topical-Cream	15, 30 g -	Dermatological
Terbinafine	Topical-Cream	1%	Antifungal
Calcipotriol	Topical-Ointment	0.01%	Dermatological
Calcipotriol / Betamethasone	Topical-Ointment	(5+50) mg / 100 g	Dermatological
Clobetasol	Topical-Ointment	0.05%	Dermatological
Fluocinolone	Topical-Ointment	0.03%	Dermatological
Tacrolimus	Topical-Ointment	0.03% , 0.1%	Dermatological
Clotrimazole	Vaginal-Cream	1% -	Antifungal
Triple sulfa	Vaginal-Cream	3.42 / 2.86 / 3.70 g	Antibiotic
Metronidazole	Vaginal-Gel	0.75%	Antibiotic

**Our
Product(6)**

6. Supplements



Classification Based On A-Z

Product Name	Dosage form	Strength(mg)
A+D	Oral-Drop	
Ascorbic Acid (Vitamin C)	Injection-Ampule	500 mg / 5 ml
B12	Injection-Ampule	1000mg/1ml
Biotin (Vitamin B7)	Injection-Ampule	5 mg / 1 ml
Biotin (Vitamin B7)	Oral-Tablet	300 mcg
Calcitriol	Oral-Softgel	0.25 µg -
Calcium / Vitamin D3 / K2	Oral-Tablet	250 mg – 200 IU – 45 µg
Calcium Carbonate	Oral-Tablet	500 mg - .
Calcium Carbonate / Vitamin D3	Oral-Tablet	500 mg / 300 IU , 500 mg/ 400 IU, 500 mg / 200 IU
Calcium Carbonate + Magnesium + Vitamin D3 + Zinc	Oral-Tablet	500 / 50 mg / 300 IU / 5 mg, 400 mg/150 mg/ 100 IU/ 5 mg
Calcium Carbonate/ Magnesium Hydroxide/ L -Lysine Hydrochloride / Vitamine D3	Oral-Suspension	500/150/6/240 mg / 400 units/ 10 ml

Product Name	Dosage form	Strength(mg)
Calcium Citrate / Vitamin D3	Oral-Tablet	250 mg / 150 IU - F.C. .
Cysteine B6+Zinc	Oral-Tablet	500-1.6-.4-3
Cystine + Vitamin B6 + Zinc + Arginine	Oral-Tablet	500/0.35/3.75/1.5 - F.C. .
Dexpanthenol	Injection-Ampule	500 mg / 2 ml
Evening Primrose Oil	Oral-Softgel	500 mg -
Evening Primrose Oil / Vitamin E	Oral-Softgel	1000 / 10 mg -
Ferous Glycine Sulfate	Oral-Tablet	567.66 mg eq 100mg elemental Fe
Ferous Glycine Sulfate+ Folic acid	Oral-Tablet	454.13 mg eq 80mg elemental Fe+ 1 mg
Ferric Carboxymaltose	Injection-Vial (Infusion)	500 mg/10 ml
Iron / Folic Acid / Zinc	Oral-Tablet	47 / 0.5 / 22.5 mg - .
Iron Sucrose	Injection-Ampule	100 mg / 5ml - .

Product Name	Dosage form	Strength(mg)
Melatonin	Oral-Tablet	3,5 mg - F.C.
Multi Vitamin	Oral-Drop	0
Omega 3	Oral-Softgel	1000 mg
Omega 3/ vitamin D3	Oral-Softgel	1000 mg - 1000 IU
Peppermint Oil	Oral-Softgel	187 mg - E.C.
Potassium Citrate	Oral-Tablet	5 meq
Probiotic (Lacto Bacilluse / Bifidobacterium)	Oral-Capsule	4*10 ⁴ CFU
Probiotic (Lacto Bacilluse Casei)	Oral-Capsule	1/5*10 ⁸ CFU
Vitamin A	Oral-Softgel	25000, 50000 IU
Vitamin B Complex (B1 / B2 / B3 / B5 / B6)	Injection-Ampule	10 / 4 / 40 / 6 / 4 mg / 2 ml
Vitamin B1	Oral-Tablet	100, 300 mg

Product Name	Dosage form	Strength(mg)
Vitamin B1 / B6 / B12	Injection-Ampule	(100 mg -100 mg - 1000 µg) / 3 ml
Vitamin B1 / Vitamin B2 / VitaminB6 / Nicotinamid (Vitamine B3)	Oral-Tablet	
Vitamin B12	Injection-Ampule	100, 1000 mcg / 1 ml
Vitamin B12	Oral-Tablet	1000 mg
Vitamin B6	Oral-Tablet	40 mg
Vitamin C	Eff-Tablet	500, 1000 mg - Eff. . (Orange)
Vitamin C	Eff-Tablet	1000 mg - Eff. . (Lemon)
Vitamin C	Eff-Tablet	1000 mg - Eff. . (Mango)
Vitamin C	Chewable-Tablet	250, 500 mg - Chewable
Vitamin C	Oral-Tablet	500, 10000 g
Vitamin D3	Oral-Tablet	1000 IU, 2000 IU

Product Name	Dosage form	Strength(mg)
Vitamin D3	Injection-Ampule	300,000 IU / 1 ml
Vitamin D3	Oral-Softgel	1000 IU, 2000 IU, 5000 IU
Vitamin E	Oral-Softgel	100, 400, 600 mg
Zinc / Vitamin B complex (B1, B2, B3, B5, B6, B7, B9) / Vitamin C	Oral-Capsule	10 / 1.3, 1.5, 9, 6, 1.6, 0.15, 0.2 / 100 mg
Zinc / Vitamin B complex (B1, B2, B3, B5, B7, B9, B12) / Vitamin C	Eff-Tablet	10 / 1.3, 1.5, 9, 6, 1.6, 0.15, 0.2, 0.003 / 100 mg - Eff
Zinc / Vitamin C	Eff-Tablet	11 / 500 mg - Eff
Zinc / Vitamin C	Oral-Capsule	10 / 300 mg
Zinc gluconate/ Vit C/ Vit B1/ Vit b2/ Vit B6/ Vit B12/ Dexpanthenol/ Biotin/ Folic acid	Oral-Sachet	5/40/0.6/0.65/0.65/mg 2/2/20/150mg
Zinc Sulfat/ Vitamin B1/ Vitamin B2/ VitaminB6/ Nicotinamid (VItamine B3)	Oral-Sachet	(10 - 10 – 3.6 – 3.2 - 32) mg / 10 ml
Zinc Sulfate	Oral-Syrup	22 mg / 5 ml
Zinc Sulfate /Vitamin B1 / Vitamin B2 / VitaminB6 / Nicotinamid (VItamine B3)	Oral-Syrup	(22 - 5 - 1.8 - 1.6 -16) mg / 5 ml

7. APIs & Semifinished



Classification Based On A-Z

Product Name	Dosage form	Indication
Apixaban 2.5%	Granule	Blood & blood forming organs
Sacubitril+Valsartan 50%	Granule	Cardiovascular
Aprepitant	Pellet	Gastrointestinal
Diclofenac Sodium SR 45%	Pellet	Analgesic
Esomeprazole Magnesium DR 22.5%	Pellet	Gastrointestinal
Gliclazide	Pellet	Antidiabetic
Omeprazole DR 8.5%	Pellet	Gastrointestinal
Pantoprazole Sodium DR 15%	Pellet	Gastrointestinal
Tamsulosin Hydrochloride SR 0.2%	Pellet	Genio urinary system & sex hormones
Metoprolol ER 30%	Pellet	Cardiovascular
Mebeverine 77.74%	Pellet	Gastrointestinal

Product Name	Dosage form	Indication
Omeprazole 8.5% EC	Pellet	Gastrointestinal
Lansoprazole 8.5% EC	Pellet	Gastrointestinal
Noscapine 10%	Pellet	Antiinflammatory
Aciclovir	Powder	Antiviral
Amoxicillin Trihydrate	Powder	Antibiotic
Atorvastatin Calcium	Powder	Cardiovascular
Azithromycin Dihydrate	Powder	Antibiotic
Biperiden Hydrochloride	Powder	Nervous system
Cefixime Trihydrate	Powder	Antibiotic
Celecoxib	Powder	Analgesic
Cephalexin Monohydrate	Powder	Antibiotic

Product Name	Dosage form	Indication
Ciprofloxacin Hydrochloride	Powder	Antibiotic
Citalopram Hydrobromide	Powder	Nervous system
Clarithromycin	Powder	Antibiotic
Clavulanate Potassium	Powder	Antibiotic
Erythromycin Base	Powder	Antibiotic
Erythromycin Ethyl Succinate	Powder	Antibiotic
Famotidine	Powder	Gastrointestinal
Fexofenadine Hydrochloride	Powder	Respiratory system
Fluvoxamine Maleate	Powder	Nervous system
Gabapentin	Powder	Nervous system
Glibenclamide	Powder	Antidiabetic

Product Name	Dosage form	Indication
Hydroxychloroquine Sulfate	Powder	Antimalaria
Lithium Carbonate	Powder	Nervous system
Loratadine	Powder	Respiratory system
Losartan Potassium	Powder	Cardiovascular
Metformin Hydrochloride	Powder	Antidiabetic
Methocarbamol	Powder	Musculo-skeletal
Ondansetron Hydrochloride	Powder	Gastrointestinal
Pantoprazole Sodium	Powder	Gastrointestinal
Prilocaine	Powder	Dermatological
Rosuvastatin Calcium	Powder	Cardiovascular
Sertraline Hydrochloride	Powder	Nervous system

Product Name	Dosage form	Indication
Spironolactone	Powder	Cardiovascular
Sumatriptan Succinate	Powder	Nervous system
Thiamine Hydrochloride (Vitamin B1)	Powder	Supplement - vitamin
Tramadol Hydrochloride	Powder	Analgesic
Trimipramine Maleate	Powder	Nervous system
Linagliptin	Powder	Antidiabetic
Empagliflozin	Powder	Antidiabetic
Dapagliflozin	Powder	Antidiabetic
Rivaroxaban	Powder	Blood & blood forming organs
Ticagrelor	Powder	Blood & blood forming organs

Dr. Zavin Expo

CEO : Dr. Sina Rezaei

Mail: drsinarezaei@gmail.com

Mail 2: info@drzavin.com

Web: drzavin.com

WA Business: +989155885692

Art of Pharmacy